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Acute HF 

 
HF pEF 

Chronic HF 

 
HF -rEF 

STAGE    C      D 
 
 
 
 
 
 
 
STAGE    A      B 



 Live Better (Stronger): Improve 
◦  Clinical status 
◦  Functional capacity 
◦  QOL 
◦  Prevent HF hospital admission  

 Live Longer 
◦ Reduce mortality 



Diuretic 



Diuretic 



 Only when fluid retention 
 Invisible fluid 
 Back off when NYHA improved 







 Hypo K, Hypo Mg 
 Renal dysfunction 
 Dyslipidemia 
 Hyperuricemia 
 Hearing 
 Allergy 

 



Vasopressin 2 receptor antagonist = Free water  
re-absorption at renal collecting duct 



2013  ACC AHA 

2016 ESC 

Not in the table anymore 



Diuretic 





 



 



• Cr and K should be assessed within 1 to 
2 weeks of initiation of therapy and 
periodically thereafter 
• If target doses cannot be used or are 
poorly tolerated, intermediate doses should 
be used (likely to be only small differences 
in efficacy between low and high doses) 
• Abrupt withdrawal of ACE  I can lead to 
clinical deterioration and should be 
avoided. 





 very low systemic blood pressures 
(systolic blood pressure <80 mm Hg) 
 creatinine >3 mg/dL 
 bilateral renal artery stenosis, 
 serum potassium >5.0 mEq/L. 







ELITTE II 

CHARM 

VALHEFT 

Combined End Point (Death 
from Any Cause, Cardiac Arrest with Resuscitation, Hospitalization for Worsening Heart Failure, or 
Therapy with Intravenous Inotropes or Vasodilators 



• Titration-double dose q 2 weeks 
• Caution similar to ACE-I 



LCZ 696-Entresto 



200 mg bid 

10 mg bid 

• NYHA II–IV 
• LVEF ≤40% 
• on a β-blocker and MRA, 
• On ACE-I /ARB (20/5000 naïve) 
• SBP of ≥100 mm Hg  
• eGFR ≥30 mL/min/1.73 m2 
• potassium ≤5.2 mmol/L 

• BNP ≥150 pg/mL (NTpro-BNP 
≥600 pg/mL) or  
• if hospitalised with HF a BNP ≥100 pg/mL 
(NTpro-BNP ≥400 pg/mL)) 
•  these are not part of the FDA or 
EMA prescribing information, 



 Newly diagnosed HF-rEF 
 Naïve ACE-I and ARB 

Should they be established on an ACE inhibitor (or 
ARB) for at least 1 month 
after which time they would have been eligible for 
PARADIGM-HF then switch to ARNI? 



 logical (if not entirely evidence-based) to start 
◦ lower risks of renal dysfunction and hyperkalaemia with 

sacubitril/valsartan 
◦ may enable more patients to achieve optimal RAAS 

inhibition. 
 Conducting a trial in ACE inhibitor/ARB-naïve 
patients would be nearly impossible 
◦ recruitment would be slow (much smaller number of 

patients with incident heart failure)  
◦ cross-over from the ACE inhibitor group to 
the sacubitril/valsartan group is likely to be very high, 
confounding interpretation of outcomes. 



2013 ACC AHA 

or ARNI 

2016 ACC AHA 



2016 ESC 



 50 mg bid or lower 
 ACE-I free 36 hrs 
 No need for ARB free 
 Double uptitration q 2-4 weeks 







Slow Up titration 
85% tolerant  



• fluid retention , worsening HF 
• fatigue 
• bradycardia or heart block 
• Hypotension 
• Bronchospasm 
• PAD 

The occurrence of fluid retention or 
worsening HF is not generally a reason 
for the permanent withdrawal of BB 











 





 If channel blocker  
 Slow HR, no negative inotrope impact 



 

Lancet  Vol 376 September 11, 2010 







 Remain symptomatic despite GDMT 
 0.125 AD to 0.25 OD 
 Dig level-no evidence-suggested 0.5-0.9 ng/dl 
 Toxicity associated with level > 2 ng/dl or even 

lower if hypo K or Mg 
 Cautions with 
◦ K, Mg 
◦ clarithromycin, dronedarone, erythromycin, 

amiodarone,itraconazole, cyclosporine, propafenone, 
verapamil, or quinidine 
◦ Renal dysfunction 
◦ Small BW 
◦ Elderly 

Dig intoxication 
• GI 
• Yellow vison CNS 
• Cardiac – heart block, VT  







Hydralazine-nitrate 



2013 ACC AHA 

or ARNI 

2016 ACC AHA 



2016 ESC 



What is lacking ? 

Self care, life style modification, good care and coach 



 



 heart failure MD 
 Well trained nurses  
 pharmacists 
 Dietician 











Thank you  
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